saronis. FCC RF Test Report Report No. : FG1D2908-01A

N48(10M)_CP-s-OFDM_QPSK_Outer_Full_ N48(10M)_CP-s-OFDM_QPSK_Edge_1RB_Left_

Moo 3068 Tig FreaRun  Calar F
PHO: Best s Gate: OFf wglHokd: 150150
¥ Gan Low 2

Fraq Ref

Span 30 MHz
Sweep 20,0 ms (1001 pts)

Ugper
ACP Reference 3 e ACP
dBm Bm d déc  dBm @m

Low CH Mid CH

Ref Lyl Offset 14.90 48
Ref Val Bm
v

Span 30 MHz
Swaep 20.0ms (1001 pts)

N48(10M)_CP-s-OFDM_QPSK_Edge 1RB_Left N48(10M)_CP-s-OFDM_QPSK_Edge_1RB_Right_
Mid CH Mid CH

g Frea Fun
Gale: OF

Upper
i

ACP

dBm dsm

Sporton International Inc. (Kunshan) Page Number 1 Al122 of A240
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA



SPORTON LAB.

FCC RF Test Report

Report No. : FG1D2908-01A

N48(10M)_CP-s-OFDM_QPSK_Outer_Full_

Ugper
ACP

ré  dBc  dBm
f 5

Ref L] Oft:
Ref Val

N48(20M)_CP-s-OFDM_QPSK_Edge_1RB_Left_
Low CH

N48(10M)_CP-s-OFDM_QPSK_Edge_1RB_
Left High CH

Moo 3068 Tig FreaRun  Calar F
PHO: Best s Gate: OFf wglHokd: 150150
¥ Gan Low 2

ACP

dBm @Bm
3142

dBc
1 4401

N48(20M)_CP-s-OFDM_QPSK_Edge_1RB_Right_
Low CH

Aon 08 Tig. Frea Fun
PNO:BestWide  Gate: Off
F

@m

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA

Page Number 1 A123 of A240



saronis. FCC RF Test Report Report No. : FG1D2908-01A

N48(20M)_CP-s-OFDM_QPSK_Edge_1RB_Left_

N48(20M) CP-s-OFDM QPSK Outer Full Mid CH ,
Mid CH

Moo 3068 Tig FreaRun  Calar F
PHO: Best s Gate: OFf wglHokd: 150150
¥ Gan Low 2

Ref Lyl Offset 14.90 48
Ref Val Bm

Ugper
ACP

dBm
5,35

ACP

déc  dBm Bm
1 45 2

Mid_CH High CH

Ref L] Oft:
Ref Val

N48(20M)_CP-s-OFDM_QPSK_Edge_1RB_Left N48(20M)_CP-s-OFDM_QPSK_Edge_1RB_Right_
High CH

Aon 08 Tig. Frea Fun
PNO:BestWide  Gate: Off

Sporton International Inc. (Kunshan) Page Number 1 Al24 of A240
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA



SPORTON LAB.

FCC RF Test Report

Report No. : FG1D2908-01A

N48(50M)_CP-s-OFDM_QPSK_Outer_Full_
Low CH

Low CH

Ref Lyl Offset 14.90 48
Ref Val Bm

Centor 357501 GHz
[#Res BIV 100 kHz

N48(50M)_CP-s-OFDM_QPSK_Edge_1RB_Left_
Mid CH

Aiten 3
PO

1490 a8
0 dBm

N48(50M)_CP-s-OFDM_QPSK_Edge_1RB_Left_

Moo 3068 Tig FreaRun  Calar F
PHO: Best s Gate: OFf wglHokd: 150150
[

N

Mid_CH

Span 150 M
ms (1001 pts)

N48(50M)_CP-s-OFDM_QPSK_Edge_1RB_Right_
Mid CH

Aon 08 Tig. Frea Fun
PNO:BestWide  Gate: Off

Span 150 M
001 pts))

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA

Page Number 1 A125 of A240



saronis. FCC RF Test Report Report No. : FG1D2908-01A

N48(50M)_CP-s-OFDM_QPSK_Outer_Full_ N48(50M)_CP-s-OFDM_QPSK_Edge_1RB_Left_
High CH High CH

KEYSIGHT lnout RF
RL

r i
Augltiokt 150150
Sir

o
o ko Froq Ref Int

Span 150 M
)

N48(50M) CP-s-OFDM_QPSK_Edge 1RB_Right
High CH

Sporton International Inc. (Kunshan) Page Number 1 A126 of A240
TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: 2ADZR5G1612WA



saronis. FCC RF Test Report Report No. : FG1D2908-01A
A4.4 Conducted Spurious Emissions

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB Result Verdict
48 15 10 637000 3555.0 degg}? M 1@0 see graph
48 15 10 637000 3555.0 degg}?'\" 1@0 see graph PASS
48 15 10 637000 3555.0 C’SSEEM 1@0 see graph PASS
48 15 10 637000 3555.0 C'ZSEE M 1@51 see graph
48 15 10 637000 3555.0 degg}? M 1@51 see graph PASS
48 15 10 637000 3555.0 degg}?'\" 1@51 see graph PASS
48 15 10 637000 3555.0 Cpégg:? M 52@0 see graph
48 15 10 637000 3555.0 CFSS;'? M 52@0 see graph PASS
48 15 10 637000 3555.0 CPQ'S;? M 52@0 see graph PASS
48 15 10 641666 3624.99 CPQ'ggE M 1@0 see graph
48 15 10 641666 3624.99 CFSS;E(’ M 1@0 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 1@0 see graph PASS
48 15 10 641666 3624.99 CPQ'S;? M 1@51 see graph
48 15 10 641666 3624.99 CPQ'ggE M 1@51 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 1@51 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 52@0 see graph
48 15 10 641666 3624.99 CF(’?'SSFE M 52@0 see graph PASS
48 15 10 641666 3624.99 CF(’?'SSFE M 52@0 see graph PASS
48 15 10 646332 3694.98 CF(SS;? M 1@0 see graph
48 15 10 646332 3694.98 CFSS;'? M 1@0 see graph PASS
48 15 10 646332 3694.98 CF(’?'SSFE M 1@0 see graph PASS
48 15 10 646332 3694.98 CF(’?'SSFE M 1@51 see graph
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 C%g;? M 52@0 see graph
48 15 10 646332 3694.98 C%g;? M 52@0 see graph PASS
48 15 10 646332 3694.98 C%‘Sgg M 52@0 see graph PASS
48 15 20 637334 3560.01 C'Zg;? M 1@0 see graph
48 15 20 637334 3560.01 C%g;? M 1@0 see graph PASS
48 15 20 637334 3560.01 C%ng(’ M 1@0 see graph PASS
48 15 20 637334 3560.01 C%‘Sgg M 1@105 see graph
48 15 20 637334 3560.01 C'Zg;? M 1@105 see graph PASS
48 15 20 637334 3560.01 C%g;? M 1@105 see graph PASS
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48 15 20 637334 3560.01 C'gg;'? M 106@0 | seegraph
48 15 20 637334 3560.01 degg}? M 106@0 see graph PASS
48 15 20 637334 3560.01 degg}?'\" 106@0 see graph PASS
48 15 20 641666 3624.99 C’SSEEM 1@0 see graph
48 15 20 641666 3624.99 C'ZSEE M 1@0 see graph PASS
48 15 20 641666 3624.99 degg}? M 1@0 see graph PASS
48 15 20 641666 3624.99 degg}?'\" 1@105 | seegraph
48 15 20 641666 3624.99 C’SSEEM 1@105 see graph PASS
48 15 20 641666 3624.99 cpégg:? M 1@105 see graph PASS
48 15 20 641666 3624.99 CPQ'S;? M 106@0 see graph
48 15 20 641666 3624.99 CPQ'ggE M 106@0 see graph PASS
48 15 20 641666 3624.99 CFSS;E(’ M 106@0 see graph PASS
48 15 20 646000 3690.0 CFSS;'? M 1@0 see graph
48 15 20 646000 3690.0 CPQ'S;? M 1@0 see graph PASS
48 15 20 646000 3690.0 CPQ'ggE M 1@0 see graph PASS
48 15 20 646000 3690.0 c%—ggg M 1@105 see graph
48 15 20 646000 3690.0 CFSS;'? M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 106@0 see graph
48 15 20 646000 3690.0 CF(SS;? M 106@0 | seegraph PASS
48 15 20 646000 3690.0 CFSS;'? M 106@0 see graph PASS
48 15 50 638334 3575.01 CF(’?'SSFE M 1@0 see graph
48 15 50 638334 3575.01 CF(’?'SSFE M 1@0 see graph PASS
48 15 50 638334 3575.01 CF(SS;? M 1@0 see graph PASS
48 15 50 638334 3575.01 CFSS;'? M 1@269 see graph
48 15 50 638334 3575.01 CF(’?'SSFE M 1@269 see graph PASS
48 15 50 638334 3575.01 CF(’?'S;? M 1@269 see graph PASS
48 15 50 638334 3575.01 C%‘Sgg M 270@0 see graph
48 15 50 638334 3575.01 C'Zg;? M 270@0 see graph PASS
48 15 50 638334 3575.01 C%g;? M 270@0 see graph PASS
48 15 50 641666 3624.99 C%ng(’ M 1@0 see graph
48 15 50 641666 3624.99 C%‘Sgg M 1@0 see graph PASS
48 15 50 641666 3624.99 C'Zg;? M 1@0 see graph PASS
48 15 50 641666 3624.99 C%g;? M 1@269 see graph
48 15 50 641666 3624.99 C%ng(’ M 1@269 see graph PASS
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48 15 50 641666 3624.99 C'ZSEE M 1@269 see graph PASS
48 15 50 641666 3624.99 degg}? M 270@0 see graph
48 15 50 641666 3624.99 degg}?'\" 270@0 see graph PASS
48 15 50 641666 3624.99 C’SSEEM 270@0 see graph PASS
48 15 50 645000 3675.0 C'ZSEE M 1@0 see graph
48 15 50 645000 3675.0 degg}? M 1@0 see graph PASS
48 15 50 645000 3675.0 degg}?'\" 1@0 see graph PASS
48 15 50 645000 3675.0 C’ggg:?“" 1@269 | seegraph
48 15 50 645000 3675.0 cpégg:? M 1@269 see graph PASS
48 15 50 645000 3675.0 CPQ'S;? M 1@269 see graph PASS
48 15 50 645000 3675.0 CPQ'ggE M 270@0 see graph
48 15 50 645000 3675.0 CFSS;E(’ M 270@0 | seegraph PASS
48 15 50 645000 3675.0 CFSS;'? M 270@0 see graph PASS
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A4.5 Conducted Band Edge

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB Result Verdict
48 15 10 637000 3555.0 degg}? M 1@0 see graph PASS
48 15 10 637000 3555.0 degg}?'\" 1@51 see graph PASS
48 15 10 637000 3555.0 C’SSEEM 52@0 see graph PASS
48 15 10 641666 3624.99 C'ZSEE M 1@0 see graph PASS
48 15 10 641666 3624.99 degg}? M 1@51 see graph PASS
48 15 10 641666 3624.99 degg}?'\" 52@0 see graph PASS
48 15 10 646332 3694.98 Cpégg:? M 1@0 see graph PASS
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 CPQ'S;? M 52@0 see graph PASS
48 15 20 637334 3560.01 CPQ'ggE M 1@0 see graph PASS
48 15 20 637334 3560.01 CFSS;E(’ M 1@105 | seegraph PASS
48 15 20 637334 3560.01 CFSS;'? M 106@0 see graph PASS
48 15 20 641666 3624.99 CPQ'S;? M 1@0 see graph PASS
48 15 20 641666 3624.99 CPQ'ggE M 1@105 see graph PASS
48 15 20 641666 3624.99 c%—ggg M 106@0 see graph PASS
48 15 20 646000 3690.0 CFSS;'? M 1@0 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 106@0 | seegraph PASS
48 15 50 638334 3575.01 CF(SS;? M 1@0 see graph PASS
48 15 50 638334 3575.01 CFSS;'? M 1@269 see graph PASS
48 15 50 638334 3575.01 CF(’?'SSFE M 270@0 see graph PASS
48 15 50 641666 3624.99 CF(’?'SSFE M 1@0 see graph PASS
48 15 50 641666 3624.99 CF(SS;? M 1@269 see graph PASS
48 15 50 641666 3624.99 CFSS;'? M 270@0 see graph PASS
48 15 50 645000 3675.0 C%g;? M 1@0 see graph PASS
48 15 50 645000 3675.0 C%g;? M 1@269 see graph PASS
48 15 50 645000 3675.0 C%‘Sgg M 270@0 see graph PASS
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